
000001



000002



000003



000004



000005



000006



TCEQ-10053 (05/07/2021) Municipal Wastewater Application Administrative Report Page 4 of 22 

Provide a brief description of the need for a co-permittee: Click here to enter text. 

C. Core Data Form  

Complete the Core Data Form for each customer and include as an attachment. If the 
customer type selected on the Core Data Form is Individual, complete Attachment 1 of 
Administrative Report 1.0.  

Attachment: Appendix A 

Section 4. Application Contact Information (Instructions Page 30) 

This is the person(s) TCEQ will contact if additional information is needed about this 
application. Provide a contact for administrative questions and technical questions. 

A. Prefix (Mr., Ms., Miss): Mr.  

First and Last Name: Daniel Ryan 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: Vice President 

Organization Name: LJA Engineering 

Mailing Address: 7500 Rialto Blvd. Building II. Suite 100 

City, State, Zip Code: Austin, TX 78735  

Phone No.: 512-439-4700 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: dryan@lja.com 

Check one or both: ☒    Administrative Contact  ☒    Technical Contact 

B. Prefix (Mr., Ms., Miss): Ms. 

First and Last Name: Lauren Crone 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: Project Manager 

Organization Name: LJA Engineering 

Mailing Address: 7500 Rialto Blvd. Building II, Suite 100 

City, State, Zip Code: Austin, TX 78735 

Phone No.: 512-439-4700 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: lcrone@lja.com 

Check one or both: ☒    Administrative Contact  ☒    Technical Contact 

Section 5. Permit Contact Information (Instructions Page 30) 

Provide two names of individuals that can be contacted throughout the permit term. 

A. Prefix (Mr., Ms., Miss): Mr.  

000007



000008



000009



000010



000011



000012



000013



TCEQ-10053 (05/07/2021) Municipal Wastewater Application Administrative Report Page 11 of 22 

application, provide an accurate location description of the sewage sludge disposal site. 

Click here to enter text. 

C. Did any person formerly employed by the TCEQ represent your company and get paid for 
service regarding this application? 

☐   Yes ☒   No 

If yes, list each person formerly employed by the TCEQ who represented your company and 
was paid for service regarding the application:  
Click here to enter text. 

D. Do you owe any fees to the TCEQ? 

☐   Yes ☒   No 

If yes, provide the following information: 

Account number: Click here to enter text. Amount past due: Click here to enter 
text. 

E. Do you owe any penalties to the TCEQ? 

☐   Yes ☒   No 

If yes, please provide the following information: 

Enforcement order number: Click here to enter text. Amount past due: Click here to 
enter text. 

Section 13. Attachments (Instructions Page 38) 

Indicate which attachments are included with the Administrative Report. Check all that 
apply: 
☐   Lease agreement or deed recorded easement, if the land where the treatment facility is 

located or the effluent disposal site are not owned by the applicant or co-applicant. 
☒   Original full-size USGS Topographic Map with the following information: 

• Applicant's property boundary 
• Treatment facility boundary 
• Labeled point of discharge for each discharge point (TPDES only) 
• Highlighted discharge route for each discharge point (TPDES only) 
• Onsite sewage sludge disposal site (if applicable) 
• Effluent disposal site boundaries (TLAP only) 
• New and future construction (if applicable) 
• 1 mile radius information 

000014



000015



000016



000017



000018



TCEQ-10053 (05/07/2021) Municipal Wastewater Application Administrative Report Page 16 of 22 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC  
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to 
each agency as required by the TCEQ agreement with EPA. If any of the items are not completely 
addressed or further information is needed, you will be contacted to provide the information 
before the permit is issued. Each item must be completely addressed.  

Do not refer to a response of any item in the permit application form. Each attachment must 
be provided with this form separately from the administrative report of the application. The 
application will not be declared administratively complete without this form being completed in 
its entirety including all attachments. 

The following applies to all applications: 

1. Permittee: Rattler Ridge, LLC 

Permit No. WQ00 Click here to enter text. EPA ID No. TX Click here to enter text. 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

The proposed WWTP is located approximately 7,656 feet southeast of the intersection of Farm-to-
Market Road 1978 and State Highway 123, in Guadalupe County, Texas 78666.  

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

000019



000020



000021



000022



000023



 

TCEQ-10054 (06/01/2017) Page 2 of 80 
Domestic Wastewater Permit Application, Technical Reports 

treatment plant, mode of operation, and all treatment units. Start with the 
plant’s head works and finish with the point of discharge. Include all sludge 
processing and drying units. If more than one phase exists or is proposed 
in the permit, a description of each phase must be provided.  Process 
description: 
The facility is to be constructed in three phases with a total design flow of 
400,000 gpd. The first two phases will each treat 100,000 gpd and the final phase 
will treat an additional 200,000 gpd. Each phase will operate as a suspended-
growth activated sludge process in the extended aeration mode.  The treatment 
units include a bar screen, aeration basin, clarifier, chlorine contact basin and an 
aerobic digester.  Wastewater will be pumped into the plant where it will enter 
the aeration basin through a bar screen.  The influent will then pass through the 
aeration zone and flow into a clarifier.  From the clarifier, the effluent will flow to 
a chlorine contact basin for disinfection.  This facility will also utilize a digester 
for sludge holding, prior to haul off. 

Port or pipe diameter at the discharge point, in inches: 8 inches 

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and 
dimensions (length, width, depth) of each treatment unit, accounting for all 
phases of operation. 

Table 1.0(1) – Treatment Units 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

AERATION BASIN 3 (1 per phase) PHASE 1 & 2: 10’ DEEP x 2,667 FT2 SURFACE AREA 

PHASE 3: 10’ DEEP X 5,334 FT2 SURFACE AREA 

 

CLARIFIER 3 (1 per phase) PHASE 1 & 2 – 17’  DIA x 10’ H 

PHASE 3 – 24’ DIA X 10’ H 

AEROBIC DIGESTER 3 (1 per phase) PHASE 1 & 2: 10’ DEEP x 854 FT2 SURFACE AREA 

PHASE 3: 10’ DEEP x 1,708 FT2 SURFACE AREA 

CHLORINE CONTACT 

CHAMBER 

3 (1 per phase) PHASE 1 & 2 -10’ DEEP x 68 FT2 SURFACE AREA 

PHASE 3 – 10’ DEEP X 128 FT2 SURFACE AREA 

   

   

   

000024



000025



000026



000027



000028



000029



000030



000031



000032



000033



000034



000035



000036



000037



000038



000039



000040



000041



000042



000043



000044



000045



000046



000047



000048



000049



000050



000051



000052



000053



000054



000055



000056



000057



000058



PR
O

PE
R

TY
 B

O
U

N
D

AR
Y

PO
IN

T 
O

F 
D

IS
C

H
AR

G
E

1 
M

IL
E 

TR
EA

TM
EN

T
PL

AN
T 

R
AD

IU
S

1 
M

IL
E

D
O

W
N

ST
R

EA
M

W
W

TP
 L

O
C

AT
IO

N

N
O

.
D

ES
C

R
IP

TI
O

N
BY

D
AT

E
R

EV
IS

IO
N

S

SHEET NO.

OF SHEETS

D
R

AW
N

 B
Y:

D
AT

E:

D
ES

IG
N

ED
 B

Y:

C
H

EC
KE

D
 B

Y:

JOB NUMBER:

D
R

AW
IN

G
N

AM
E:

A292-0405

R
AT

TL
ER

 R
ID

G
E

U
SG

S 
M

AP

LJ
A

 E
ng

in
ee

ri
ng

, I
nc

.

Au
sti

n, 
Te

xa
s  

78
73

5

75
00

 R
ial

to 
Bo

ule
va

rd
Bu

ild
ing

 II,
 S

uit
e 1

00
Ph

on
e 5

12
.43

9.4
70

0
Fa

x 5
12

.43
9.4

71
6

FR
N 

- F
-1

38
6

TH
IS

 D
O

C
U

M
EN

T 
IS

 R
EL

EA
SE

D
FO

R
 T

H
E 

PU
R

PO
SE

 O
F 

IN
TE

R
IM

R
EV

IE
W

 U
N

D
ER

 T
H

E 
AU

TH
O

R
IT

Y
O

F 
D

AN
IE

L 
R

YA
N

, P
.E

. 8
94

58
,

O
N

 9
/2

9/
20

21
.  

IT
 IS

 N
O

T 
TO

 B
E

U
SE

D
 F

O
R

 C
O

N
ST

R
U

C
TI

O
N

PU
R

PO
SE

S.

000059



000060



LO
N

G
 C

R
EEK

YORK FORK TRIBUTARY 5

LONG CREEK

LONG TRIBUTARY 4

LO
NG

 CREEK

LO
N

G
 C

R
EE

K

YORK FORK TRIBUTARY 5

LONG TRIBUTARY 7

COTTONWOOD CREEK NORTH

LO
NG TR

IB
UTA

RY 6

LONG BRANCH TRIBUTARY 2

LO
N

G
 C

R
EEK

LONG TRIBUTARY 5

LONG CREEK

LONG CREEK

LO
N

G
 C

R
EE

K

LO
NG TR

IB
UTA

RY 3

YORK FORK TRIBUTARY 14

YORK FORK TRIBUTARY 7

YORK FORK TRIBUTARY 6

FM 1979

R
yleas

Dandelion

Kaitlyn

Columbia

HIDDEN FARMS ROAD

Henk

Skyl
ine Ridge

Redwood

Holly's

FM 19
78

SH
 1

23

FM
 3353

FM 1979

O
LD

 S
EG

U
IN

 R
O

AD

N 48
°24

'47
" E

  9
13

.46
'

S 41°36'45" E  688.68'

N 49°38'07" E

444.69'

S 40°57'37" E  2191.28'

S 49°08'48" W
  3

156.15'

S 49°06'09" W
  1

420.78'

N
 00°50'30" W

  893.94'

N 41°06'32" W
  1992.66'

N 60°35'25" E  777.03'

S 42°03'53" E

248.67'

S 42°08'49" E

486.85'

L7

N 49°14'23" E

330.03'

L1
8

HENK LANE

S 47
°45

'53
" W

  9
39

.56
'

N 42°19'11" W
  1000.73'

S 47
°41

'16
" W

  5
31

.19
'

N 42°17'57" W
  671.97'

N 48
°23

'28
" E

  6
38

.78
'

N 48
°14

'32
" E

  1
89

1.0
8'

S 42°17'03" E  664.06'

S 42°19'04" E  1810.95'

343.11 Acre
s±

N 41°44'45" W
  1341.30'

N 48°08'05" E
  4

87.77'

N 41°51'55" W
  504.55'

L8

L1
9

1

2
3

4
5

6

7

8

9

10

11

12

1315

16

14

18

17

2

8

8

8

8
8

9

9

9

10

16

WWTP150' BUFFER

TREATMENT PLANT BOUNDARY

EFFLUENT PIPE TO
TRIBUTARY OF LONG CREEK

DISCHARGE
LOCATION

1 MILE
DOWNSTREAM

PROPERTY
BOUNDARY

9

9

19

19

20

21

N
O

.
D

ES
C

R
IP

TI
O

N
BY

D
AT

E
R

EV
IS

IO
N

S

SHEET NO.

OF SHEETS

D
R

AW
N

 B
Y:

D
AT

E:

D
ES

IG
N

ED
 B

Y:

C
H

EC
KE

D
 B

Y:

JOB NUMBER:

D
R

AW
IN

G
N

AM
E:

A292-0405

R
AT

TL
ER

 R
ID

G
E

U
SG

S 
M

AP

LJ
A

 E
ng

in
ee

ri
ng

, I
nc

.

Au
sti

n, 
Te

xa
s  

78
73

5

75
00

 R
ial

to 
Bo

ule
va

rd
Bu

ild
ing

 II,
 S

uit
e 1

00
Ph

on
e 5

12
.43

9.4
70

0
Fa

x 5
12

.43
9.4

71
6

FR
N 

- F
-1

38
6

#

APPLICANT'S PROPERTY BOUNDARY

LEGEND

ADJACENT LANDOWNER

SCALE IN FEET

0 500250500 1000

AD
JA

C
EN

T 
LA

N
D

O
W

N
ER

 M
AP

TH
IS

 D
O

C
U

M
EN

T 
IS

 R
EL

EA
SE

D
FO

R
 T

H
E 

PU
R

PO
SE

 O
F 

IN
TE

R
IM

R
EV

IE
W

 U
N

D
ER

 T
H

E 
AU

TH
O

R
IT

Y
O

F 
D

AN
IE

L 
R

YA
N

, P
.E

. 8
94

58
,

O
N

 9
/2

9/
20

21
.  

IT
 IS

 N
O

T 
TO

 B
E

U
SE

D
 F

O
R

 C
O

N
ST

R
U

C
TI

O
N

PU
R

PO
SE

S.

000061



000062



000063



PROPERTY BOUNDARY

WWTP

N
O

.
D

ES
C

R
IP

TI
O

N
BY

D
AT

E
R

EV
IS

IO
N

S

SHEET NO.

OF SHEETS

D
R

AW
N

 B
Y:

D
AT

E:

D
ES

IG
N

ED
 B

Y:

C
H

EC
KE

D
 B

Y:

JOB NUMBER:

D
R

AW
IN

G
N

AM
E:

A292-0405

R
AT

TL
ER

 R
ID

G
E

PH
O

TO
 L

O
C

AT
IO

N
 M

AP

LJ
A

 E
ng

in
ee

ri
ng

, I
nc

.

Au
sti

n, 
Te

xa
s  

78
73

5

75
00

 R
ial

to 
Bo

ule
va

rd
Bu

ild
ing

 II,
 S

uit
e 1

00
Ph

on
e 5

12
.43

9.4
70

0
Fa

x 5
12

.43
9.4

71
6

FR
N 

- F
-1

38
6

SCALE IN FEET

0 300150300 600

1 2
3

4 5

6 7

8 9

10 11

12

13

1 132

1011

7
5

6

12
4

8 3
9

TH
IS

 D
O

C
U

M
EN

T 
IS

 R
EL
